
#1174 10 x 10 Box

INSTRUCTION SHEET. 10, BOATLIFT OPERATING
MANUAL

(10) 1684 ALUMINUM LIFT
PARTS BOX

QUANTITY srzE DESCRIPTION
6 2" X2" SQUARE POST CAP
14 3/8" X 3" BOLT
2 3/8" X2112* BOLT
2 3lg" x2" BOLT

22 3/8" NUT
10 112" X 3" PIN
10 1/8" CLIP
4 3/8" X2112" LYNCH PINS
2 3" PULLEY WITH CLEAVAS
1 3" PULLEY WITH CHAIN LINKS
1 3/16" X 20' CABLE WITH LOOP
1 3/8" SPINNER KNOB WBOLT & NUT
1 1502 WINCHWBAG
2 3/8" X 4" U.BOLT
6 3/8" WASHER
4 112" WASHER
4 112* X 5" BOLT
4 112" NUT
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